
MWI (Ministry of Water and Irrigation) 
RV-WSB (Rift Valley Water Services Board) 
 
 

 

PREPARATORY SURVEY REPORT  
ON THE PROJECT FOR AUGMENTATION  

OF WATER SUPPLY SYSTEM 
IN NAROK TOWN  

IN THE REPUBLIC OF KENYA 

 
 

 

 

 

 

 

 

 

 

December 2012 
 
 
 

JAPAN INTERNATIONAL COOPERATION AGENCY 

NJS CONSULTANTS CO., LTD. 
  ＧＥ 

ＪＲ 

12-146 



1 
 

SUMMARY 
 

 

1. Background and Outline of the Project 

The government of Kenya (hereafter GoK) sets concrete numerical targets for the fields of tourism, 

agriculture, water resources, and education, etc. in Kenyan National Development Policy of “Vision 2030”.  

Of the above fields, especially in the field of water supply and sewerage, GoK targets to implement projects 
[...]
Evaluation Bad Good Good Possibility of river 
flood Reason Raw water Transmission pipe 

installed along the river may be 
broken due to river flood. 

Comparatively safe 
from flood 

 
The same as left 

Evaluation Good Good Good Population density 
Reason Low The same as left The same as left 
Evaluation Good Good Good Vegetation 
Reason No important vegetation The same as left The same as left 
Evaluation Not good Not good Good Operation cost 

(electricity charge） Reason Electric charge for facility 
operation is estimated to be Kshs 
16,386,000/year and it will 
become heavy burden.  

 
 
The same as left 

Electric charge for facility 
operation is estimated to be 
Kshs 14,176,000/year and its 
operation cost is cheaper 
compared with other options 
or plans and it will be 
appropriate for the project. 

Evaluation Bad Bad Good Comprehensive 
evaluation Reason  

 
The plan has difficulty in 
construction works and not 
enough land area for a new WTP. 
These become critical issues. 

Though environmental 
conditions are satisfied, 
the plan does not have 
enough land area for a 
new WTP. Thus, it 
becomes a critical 
issue. 

In all the evaluation 
conditions including 
difficulty of construction 
works, availability of land 
space and topography for a 
new WTP, O&M cost, and 
environmental conditions, 
the plan has appropriateness 
and satisfies construction 
plan. 

(Note）Operation cost was evaluated only by using electric charge because concrete F/S plan including chemical injection was not clear.  
 
(2) Water Intake Facility Plan 
1) Selection of Intake Point 

Proposed intake point is located 3km upstream of the existing Central WTP, which is the confluent 
point of the Enkare Narok River and the Enkare Ngosorr river.  There are rocks exposed on the 
river surface which makes for easy weir construction.   
 

2) Possible Intake Amount 
i) Necessary Intake Amount 

Design water intake amount after implementation of this project is 4,300m3/day in the proposed 
North WTP, 1,050m3/day in the existing Central WTP and total water intake amount of 5,350m3/day 
is to be diverted from the Enkare Narok River. 

ii) River flow amount measured by field survey 
To confirm flow amount of the Enkare Narok River, river flow amount measurements were carried 
out on 26 March 2012 at the proposed intake point.  Narok Town was in fine weather without 
rainfall. 

Rock exposure is found at the river crossing and rock exposure level is lowest at the center.  



Preparatory Survey on The Project for Augmentation of Water Supply System 
in NAROK Town in The Republic of KENYA  

Chapter2 Contents of the Project 
 

2-22 

Figure 2-2-3 shows cross section of river at the proposed intake point.  Flow velocity 
measurement was conducted three times and average velocity was V=0.57m/sec.  River flow cross 
section area is 0.29m2, so the flow amount is 0.29×0.57m/sec=0.165m3/sec=142,819m3/day.  
Aforementioned total intake amount of 5,350m3/day corresponds to 3.7% of this river flow amount 
and this intake amount seems feasible.   

 

Figure 2-2-3  River Cross Section at River Flow Measurement (Proposed Intake Point) 
 

iii) Confirmation of the minimum monthly river flow amount of 95% probability 
Analyzed the Enkare Narok River flow amount data recorded for 31 years from 1980 to 2012 by 
WRMA.  River surface level data was converted into river flow amount data to estimate the 
monthly minimum river flow amount.  Flow duration curve was prepared as shown in Figure 
2-2-4.  By this curve, the minimum monthly river flow amount of Q=13,495m3/day in 95% 
probability was assumed.  Proposed total intake amount for the existing Central WTP and the 
proposed North WTP, 5,350m3/day corresponds to 39% of said minimum monthly river flow 
amount of Q=13,495m3/day with 95% probability.   

 
River Cross Section at proposed Intake Point 

 
Enlarged Cross Section of River Flow Section 

River flow cross section 



Preparatory Survey on The Project for Augmentation of Water Supply System 
in NAROK Town in The Republic of KENYA  

Chapter2 Contents of the Project 
 

2-23 

Pump Pit 

Flo

 
Note) Minimum monthly river flow amount data duration: January 1981 to January 2012,  

River flow amount measurement station No. 2K03 

Figure 2-2-4  Flow Duration Curve in Enkare Narok River 

 
3) Water Intake Facility 
i) Water Intake Method 

Stagnant river water will flow through the intake weir to be built in the crossing direction of the 
river, and raw water is withdrawn by intake pumps that are installed in the pump pit.  The pump pit 
shall be installed upstream of the river adjacent to intake weir.  A plan of proposed intake facility, 
field photos and the photo of similar weir are shown in Photo 2-2-1.  
 
 
 
 
   
 
 
 
 
 

Photo 3 Photo 1 

D
ai

ly
 R

iv
er

 F
lo

w
 (m

3 /d
ay

) 

Ratio (%) 



Preparatory Survey on The Project for Augmentation of Water Supply System 
in NAROK Town in The Republic of KENYA  

Chapter2 Contents of the Project 
 

2-24 

Intake Weir 

Left Bank Right bank

Intake Weir

Pump Pit

HHWL：Storm Water Level 
Kapsabet Weir 

(Similar Structure) 

Photo－２Photo－１ Right bank

Left bank

Photo－３ 

Intake Weir 

 

Photo 2-2-1  Proposed Construction Site of Water Intake Facility 
 

ii) Intake weir 
The intake weir shall be a robust structure effectively utilizing the exposed rooks.  Weir top height 
shall be about 80cm considering river water levels at floods.  The cross section of the intake weir is 
shown in Figure 2-2-5.  

 
Figure 2-2-5  Cross Section of Intake Weir 

iii) Pump Pit 
As shown in Figure 2-2-6, the pump pit is to be installed upstream of the intake weir.  Two pit 
inlet weirs with a width of 1m are planned, where the weir top level will be 20cm lower than intake 
weir top level.  A screen will be installed in front of the pit inlet weir to prevent inflow of floating 
objects.  Desilting of sediments accumulated in the pit bottom will be conducted by two desilting 

Buttress Weir 

Anchor 



Preparatory Survey on The Project for Augmentation of Water Supply System 
in NAROK Town in The Republic of KENYA  

Chapter2 Contents of the Project 
 

2-25 

pipes.  Desilting shall be done continuousely to avoid accumulation of settling sand.  Since the 
installation of motor on the slab top of pump pit is planned, the top slab level shall be higher than 
intake weir level + 1m.  

 

Figure 2-2-6  Plan and Section of Intake Pump Pit 

(3) Raw Water Transmission Pipe 
1) Pipe Route 
Pipe installation route shall be a linear one connecting between the proposed intake facility and the 
proposed North WTP.  Basically, the raw water transmission pipe shall be buried under the ground. 

 
2) Setting Pipe Diameter 
The elevation of the proposed water intake facility and the proposed North WTP is shown in Table 
2-2-13 and Figure 2-2-7.  The distance between them is 1,540m while the elevation difference is 
80m.  

Table 2-2-13  Elevation Difference of Conveyance Pipe 

Intake North WTP Elevation Difference 
Elevation 

+1,877m +1,957m 80m 

 
The designed raw water transmission amount becomes 4,300m3/day, 0.04977m3/sec includng 
treatment loss in the proposed North WTP.  The following Hazen-Williams Formula was applied in 
the raw water transmission pipe diameter calculation: 
 

H=10.666・C-1.85・D-4.87・Q1.85・L 
where: H：Head Loss (m)  

 C：Velocity Coefficient (130)  
 D：Diameter (m)  
 Q：Flow Amount (m3/sec)  
 L：Pipe Length (m)  

Intake 
Scre

Section

Intake Weir 50
Scree

Plan 

50
Screen

Intake Weir 

Screen 



Preparatory Survey on The Project for Augmentation of Water Supply System 
in NAROK Town in The Republic of KENYA  

Chapter2 Contents of the Project 
 

2-26 

 

Figure 2-2-7  Elevation of Raw Water Transmission Pipe 
 
Since raw water is pumped from the proposed water intake facility to the proposed North WTP, head 
loss and velosity shall be properly maintained.  Because of the difference of elevation, the interval 
between the proposed water intake facility and the proposed North WTP is 80m, which is large.  
Head loss shall be minimized and velocity shall be within the range of 1.0m/sec to 3.0m/sec, which is 
regarded as the appropriate pumping velocity.   

 
 
 
 

(4) Water Treatment Plant（Proposed North WTP） 
The location of the proposed North WTP shall be properly selected from several candidate 
construction sites where gravity water supply is possible, and therefore, the site with the highest 
elevation area is selected.  Designed treatment amount is set by 4,000m3/day, design treatment water 
amount of the existing Central WTP, 1,000m3/day from design distribution amount, 5,000m3/day.  
 
1) Water Treatme 

During field survey, soil investigation was carried out in one point at the intake facility, five points at 
WTP site to confirm the soil condition.  Soil spread in water intake facility and WTP site is mainly 
composed of silty clay.  Since N values in one to 2m depth groom ground surface reached 50, the 
ground has quite firm nature.  Therefore, mat foundation is proposed for water treatment facilities. 

 
2) Water Treatment Process and Facility Plan 

The water treatment process selected for the proposed North WTP is the same as the existing 

Raw Water Transmission Pipe Diameter：200mm 
Raw Water Transmission Pipe Material：DI Pipe 



Preparatory Survey on The Project for Augmentation of Water Supply System 
in NAROK Town in The Republic of KENYA  

Chapter2 Contents of the Project 
 

2-27 

Central WTP, which is coagulated sedimentation and rapid filter system.  Water tretament process is 
comprised of injection of coagulant, alminium sulfate , flocculation basin, sedimantation tank and 
rapid sand filtration.  Lime is used as alkali conditioner and granule calcium hypochlorite is adopted 
as sterilizer and their solution is injected to a chlorine disinfection basin.  Upon backwashing of 
rapid filter, two methods are conducted in parallel, namely air backwashing by blower/compressor 
and backwashing by gravity flow fed from elevated backwash tank.  Sludge generated in 
sedimentation tank is treated by a drying bed.  Wastewater generated in each facility including filter 
backwashing wastewater is drained to a drainage pond and after settling the suspended solids, only 
the supernatant is discharged to the Enkare Narok River.  Overflow from each basin is collected by 
a yard drainage channel and discharged to the road drainage of C57 Road.  The treatment flow 
diagram of the proposed North WTP is shown in Figure 2-2-8 and facility plan is described in Table 
2-2-14.  

 

Chlorine Mixing Tank

Clear Water
Reservoir

P

Receiving Well
Rapid Mixing Tank

Flocculator

Sedimentation Tank
Rapid Filter

Drying Bed

Elevated Tank

Alum &Lime
Chlorine

from
Intake

to Enkare Narok River

Air-scour

Backwash Water

Waste Water

Drainage Pond

P

Intake Pit 

ENKARE
NAROK RIVER

 

Figure 2-2-8  Treatment Flow Diagram of the Proposed North WTP 
 

Table 2-2-14  Proposed North WTP Facility Plan 
Facility/ Equipment Facility Plan 

Receiving Well/ 
Rapid Mixing Basin 

Receiving well detention time is 10 minutes. Mixing is conducted by gravity fall from 
overflow weir. 

Flocculator Temperate agitation is carried out by gravity flow generated by horizontal baffled 
channel. Retention time is 20 minutes. 

Sedimentation Tank Horizontal flow-type sedimentation tank. Surface load is 16mm/min. Sludge is 
executed by gravity to drying bed. 

Rapid Filter Gravity filter. Filtration rate is 120m/day. Filter backwashing is conducted by gravity 
backwashing fed by elevated backwash tank and air backwashing in parallel. 

Chemical Dosing  
Equipment 

Aluminum Sulfate, calcium hypochlorite and lime solution is injected by gravity. Hand 
mixer is used for chemical solution. 

Drying Bed Drying of generated sludge 
Drainage Pond Settling turbid materials contained in wastewater generated from backwashing, 

discharge supernatant to the Enkare Narok River. 

 



Preparatory Survey on The Project for Augmentation of Water Supply System 
in NAROK Town in The Republic of KENYA  

Chapter2 Contents of the Project 
 

2-28 

3) Equipment Plan 
Raw water pumped by the water intake facility will be transmitted into the receiving well and will 
flow through each treatment facility by gravity making use of the facility’s difference in elevation 
and will be finally discharged into clear water reservoir.  The optimum treatment method with 
minimum required equipment, minimum power requirement, and easy O&M will be selected.  
Automatic control will also be minimized and plant will be manually operated. 

Rapid filter backwashing will be conducted by manual open-close operation of valve handles 
consolidated on top slab of rapid filter.  A distribution pump shall transmit clear water to residents 
nearby, and plant water pump shall transmit clear water to elevated backwash tank.  Since raw water 
contains much clayish materials, turbidity might increase during rainy season.  Considering such 
conditions, three blowers, including one stand-by are planned and a combination of backwash and air 
scouring is recommended.   

Chemical equipment will be installed on the second floor and chemical solution will be injected by 
gravity.  Injection rate will be controlled manually without using power-consuming devices.  
Coagulant dosing rate will be set based on the results of jar test and to cope with fluctuation of raw 
water turbidity, chemical injection equipment with dosing capacity with range of minimum 20mg/L 
to maximum 150mg/L is planned.  Alkaline agent dosing equipment to increase pH lowered by 
coagulant and chlorine dosing equipment for clear water disinfection is also planned.  Refer to 
Appendix 6-12: Examination on Chemical Injection Rate in WTP. 
 

4) Outline of Facilities 
The outline of the proposed North WTP facilities is shown in Table 2-2-15. 

Table 2-2-15  Outline of the Proposed WTP Facilities 

Facility/Equipment Dimensions and Specifications Remarks 
Civil and Architectural 

RC structure 1. Receiving Well/ 
Rapid Mixing Chamber Width 1.8m×Length 1.5m×Depth 3.0m ×1 unit 

 

RC structure  2. Flocculation Basin 
Width 5.0m×Length 8.35m×Depth 1.0～1.3m  
×2 units 

Baffled channel flow type 

RC structure 3. Sedimentation Tank 
Width 5.5m×Length 17.0m×Depth 3.0m×2 units 

Horizontal flow type 

RC structure 
Width 2.5m×Length 3.6m×4 units 

Sand layer thickness：1.0m 
Under drain system：1 set 

4. Rapid Filter 

Air backwashing system：1 set 

Gravity filtration 
Filtration rate: 120m/day 

RC structure 5. Rapid Mixing Tank 
Width 4.0m×Length 3.6m×Depth 1.15m×1 unit 

 

RC structure 6. Elevated Backwash Tank
Width 4.5m×Length 4.5m×Depth 4.0m×1 unit 

For filter backwashing and 
in-plant watering 

RC structure 7. Drying Bed 
Width 8.0m×Length 15.0m×Depth 1.0m×4 units 

 



Preparatory Survey on The Project for Augmentation of Water Supply System 
in NAROK Town in The Republic of KENYA  

Chapter2 Contents of the Project 
 

2-29 

Facility/Equipment Dimensions and Specifications Remarks 

Unlined earth pond 
（Embankment is protected by gabion） 

8. Drainage Pond 

Width 14.0m×Length 25.0m×Depth 2.0m×2 units 

 

Stone block structure 
Width 7.2m×Length 12.85m 

Chemical storage room is 
secured 

9. Chemical House 

Dissolution tank：2.5m3 ×6 units Aluminum Sulfate, lime, 
calcium hypochlorite 

Stone block structure 10. Operation Building 
Width 10.0m×Length 10.0m 

Office：50m2 
Operation room, Laboratory, kitchen, toilet, etc.: 50m2 

 

Stone block structure 11.Generator and Electrical 
House Width 10.0m×Length 10.0m 

 

12. In-plant Piping Piping work: 1 set  
13. In-plant Landscaping Landscaping work: 1 set  

Mechanical Equipment 
1. Coarse Screen Stainless punching metal 

Opening 15mm × 2 units 
 

2. Fine Screen Stainless punching metal 
Opening 5mm × 1 unit 

 

3. Grit Chamber 
Inlet Gate and Outlet Gate 

Cast iron manual gate 
W 500mm×H 500mm×4 units 

 

4. Intake Pump Vertical shaft mixed flow pump 
Dia.150mm×4 units 

 

5. Discharge Valve Automatic sluice Valve 
Dia. 150mm×4 units 

 

6. Pump Hoist Device Manual chain block 
1ton×1 unit 

 

7. De-sludge valve Manual butterfly valve 
Dia 150mm x 4 units, with head stock 

 

8. Rapid Filter Inlet Gate Manual butterfly valve 
Dia.200mm×4 units, with head stock 

 

9. Rapid Filter Backwash 
Drain Valve 

Manual sluice valve 
Dia.250mm×4 units, with head stock 

 

10. Rapid Filter Outlet 
Valve 

Manual butterfly valve  
Dia.300mm×4 units, with head stock 

 

11. Rapid Filter backwash 
Valve 

Manual butterfly valve  
Dia.250mm×4 units, with head stock 

 

12. Rapid Filter Air Scour 
Valve 

Manual butterfly valve  
Dia.250mm×4 units, with head stock 

 

13. Plant Water Pump Horizontal shaft volute pump  
1.0m3/min × 20m× 7.5kW × 2units (1 unit stand-by) 

 

14.Water Supply Pump Portable engine-driven pump,  
1 unit 

 

15. Blower Roots blower 
4.5m3/min × 35kPa × 7.5kW × 3 units (1 unit stand-by) 

 

16. Drainage Pump Non-clog submergible pump 
0.2m3/min × 10m × 0.75kW × 4 units (1 unit stand-by) 

 

17. Pump Hoist Device Manual chain block 
1 ton×1 unit 

 

18. Alum Injector Hand mixer×2 units 
Storage tank×1 unit 
Manual adjustment gravity dosing charger×2 units 
 (1unit stand-by) 

 

19. Soda Ash Injector Hand mixer×2 units 
Storage tank×1 unit 
Manual adjustment gravity dosing charger×2 units  
(1unit stand-by stand-by) 

 



Preparatory Survey on The Project for Augmentation of Water Supply System 
in NAROK Town in The Republic of KENYA  

Chapter2 Contents of the Project 
 

2-30 

Facility/Equipment Dimensions and Specifications Remarks 
20. Chlorine Injector Hand mixer×2 units 

Storage tank×1 unit 
Manual adjustment gravity dosing devise×2 units  
(1unit stand-by SB） 

 

21. Chemical Lift 
Equipment Electrical chain block, 0.25t×1 unit  

22. Drain Pump Portable, engine-driven pump, 1 unit  
23. Mechanical Flow 

Meter 
Turbine flow meter, 11 units  

24. Mechanical Water  
Level Control Valve 

Float valve, 1 unit For elevated backwash tank 

25. Mechanical Water  
Level Indicator 

Site reading type scale, 1 unit For elevated backwash tank 

26. In-door Piping, Valves Chemical room, pump room, etc  1 set  
Electrical Equipment 
1. Incoming Panel 

(Meter Panel) 
Steel plate in-door wall mounted type 
600W×600H×300D×2unit 

 

2. Power Receiving Panel  Steel plate in-door self-standing type 
1,000W×2,300H×1,000D×2 unit 

 

3. Clear Water 
Transmission Pump 
Panel 

Steel plate indoor self-standing type 
1,000W×2,300H×1,000D ×4 units 

No. 1～4 clear water 
transmission pump 

4. Low Voltage Panel 
Feeder 

Steel plate indoor self-standing type 
1,200W×2,300H×1,000D ×1 unit 

 

5. Instrumentation Panel Steel plate in-door self-standing type 
1,000W×2,300H×1,000D×1 unit 

 

6. Local Control Panel 

In-door wall mounted type 
500W×700H×300D ×3 units 
600W×800H×300D ×2 units 
600W×700H×300D ×1 units 

For No.1 to 4 clear water 
transmission pumps, No.1 to 3 
Blowers No1, 2 plant water 
pumps 

7. Diesel Generator sets 100kVA x 1 set at WTP  

8. Switch Box Indoor wall mount  type 
500W×600H×300D ×1 unit 

 

9. Magnetic Flow Meter Φ250mm×2 unit  
10. Turbine-type Flow 

Meter 
φ150mm × 1 unit 
φ80mm × 1 unit, φ75mm × 5 units 

 

11. Pressure Meter 2 unit  
12. Float-type Water Level 

Meter 
6 units  

13. Level Switch 3 units  
14. Communication 

Device 
Main and branch unit, 1 set  

15. Pipes and Cables Pump rooms and outdoors, 1 L.S.  

 
(5) Existing Central WTP Rehabilitation Plan 
1) Design Plant Capacity 
A capacity of 1,300m3/day is expected for the existing Central WTP, referred to in Table 2-2-16.  
This is in accordance to the facility capacity evaluation on major facilities of Sedimentation Tank and 
Rapid Sand Filter, which is based on the “Kenyan Practice Manual” as well as on the Japanese water 
supply system design guideline.  

The target area has undulating topographic features, however, the service areas shall be divided into 